
Topics in Current Chemistry Collections

Applications 
of Radiation 
Chemistry in the 
Fields of Industry, 
Biotechnology
and Environment

Margherita Venturi
Mila D’Angelantonio Editors



Topics in Current Chemistry    Collections

Journal Editors 

 Massimo Olivucci, Siena, Italy and Bowling Green, USA 
Wai-Yeung Wong, Hong Kong 

Series Editors 

Hagan Bayley, Oxford, UK 
Kendall N. Houk, Los Angeles, USA 
Greg Hughes, Codexis Inc, USA 
Christopher A. Hunter, Cambridge, UK 

Kazuaki Ishihara, Nagoya, Japan 

Michael J. Krische, Austin, Texas 

Jean-Marie Lehn, Strasbourg, France 
Rafael Luque, Córdoba, Spain 
Jay S. Siegel, Tianjin, China 
Joachim Thiem, Hamburg, Germany 
Margherita Venturi, Bologna, Italy 
[...]
pollutants in wastewater and economically acceptable doses, partial decomposition

of pollutants takes place, as well as transformation of pollutant molecules that

results in improving subsequent purification stages, efficiency of the process,

which is notably influenced by irradiation conditions and wastewater composition

[42].

3.1 Interaction of Electrons with Water Molecules in Aqueous Media

Radiation technologists have been investigating the use of high-energy radiation for

treatment of wastewater. The major advantage of radiation technology is that the

reactive species are generated in situ during the radiolysis process without addition

of any chemicals. The results of practical applications have confirmed that radiation

technology can be easily and effectively used for treating large quantities of

wastewater [3, 43, 44].

High-energy irradiation produces instantaneous radiolytical transformations by

energy transfer from accelerated electrons to orbital electrons of water molecules.

Absorbed energy disturbs the electron system of the molecule and results in

breakage of inter-atomic bonds [42]. Hydrated electrons e�aq, H atoms, �OH and HO2
�

radicals, hydrogen peroxide (H2O2), and H2 are the most important intermediates

and products of the primary interactions (radiolysis products).

H2O �!EB
e�aq;

�H; �OH; HO�
2; H2O2; H2 ð21Þ

Top Curr Chem (Z) (2016) 374:68

12349Reprinted from the journal



with yields (G value, lmol/J) of 0.28 (e�aq), 0.062 (H), 0.28 (OH), 0.072 (H2O2).

High reactivity is characteristic of water radiolysis products. The typical time of

their reactions with impurities in water is less than 1 ls. H2O2 and �OH and HO2
�

radicals are oxidizing species, while H atoms and e�aq are reducing [41].

Simultaneous existence of strong oxidants and strong reductants within wastewater

under treatment is remarkable and important characteristics of radiation processing.

In reactions with unsaturated hydrocarbons, �OH adds onto the double bond

�OH þ CH2¼CH2 ! HOCH2 �� CH2 ð22Þ

and, upon reaction with alkyl-compound, the �OH captures H-atom to produce

�OH þ CH3COCH3 ! H2O þ CH3CO�CH2 ð23Þ

Hydrated electrons e�aq and H atoms are strong reductants. In reactions involving

cations of metals, e�aq is able to produce neutral atoms and ions with anomalous

valency. Typical reactions of e�aq consist of e--addition to reagents,

e�aq þ RCl ! R� þ Cl� ð24Þ

e�aq þ C NO2ð Þ4 ! C NO2ð Þ�3 þ NO�
2 ð25Þ

In its reactions with organic compounds, �H shows higher reactivity than e�aq.

Reactions with unsaturated hydrocarbon consist of �H addition to double bond:

H þ CH2¼CH2 ! CH3 �� CH2 ð26Þ

With alkyl-compounds, �H produces a hydrogen molecule and an alkyl-radical

�H þ CH3�CH3 ! H2 þ CH3��CH2 ð27Þ

EB treatment aims at the degradation of pollutants at a faster rate than the

generally slow rates of conventional processes. EB treatment of wastewater

generally has maximum efficiency at pollutant concentrations of 10-3 mol/L

(*100 ppm) or less. The treatment of such wastewater is simple, requires a low

dose (*1 kGy or less) and provides almost complete elimination of odour, colour,

taste, and turbidity. The EB treatment of polluted water containing specific

contaminants may require the creation of special conditions to achieve the

predominant type of transformation—reduction, oxidation, addition or removal of

functional groups, aggregation, disintegration, etc. However, in general, pollutant

transformation involves the following pathways: chain oxidation, formation of

insoluble compounds, coagulation of colloids, and enhancement of pollutant

biodegradability.

Chain oxidation constitutes one of the most efficient processes realized in

radiation processing of wastewater. Radiolytic oxidation at moderate dose leads to

the formation of carbonyl, carboxyl, hydroxyl, and/or peroxide groups in organic

molecules [3]. The conditions of irradiation can be specifically chosen to achieve

Top Curr Chem (Z) (2016) 374:68

123 50 Reprinted from the journal



chain oxidation of various pollutants. The general mechanism of chain oxidation

consists of the following stages:

Initiation RH þ� OH ! R� þ H2O; R� þ O2 ! RO�
2 ð28Þ

Propagation RO�
2 þ RH ! ROOH þ R�; ROOH ! RO� þ �OH ð29Þ

Termination RO�
2 þ R� ! ROOR; 2R� ! R2; 2RO�

2 ! ROOR þ O2 ð30Þ

The products of radiolytic oxidation differ from the initial pollutants in terms of

their physicochemical properties and increased ability to biodegradation. Biodegra-

dation of wastewater depends on oxidation level and structure of pollutants, and

preliminary oxidation and fragmentation of biologically resistant molecules

contribute to improvement in their biodegradability. Radiolytical oxidation shows

possibility for the required transformation of various pollutants. Research and

industrial treatments testify to significant improvement of pollutant biodegradability

after radiation-oxidation of aerated wastewater [43–45]. Usually, a dose of about

1–2 kGy is necessary for complete transformation of pollutants from a biologically

resistant to a biodegradable state. Several pilot scale and a number of industrial

scale plants based on radiation technology are in operation and under construction.

A simplified technological scheme of e-beam wastewater treatment plant is shown

in Fig. 9.

3.2 Electron Beam Treatment of Wastewater

The increasing levels of pollution and complexity of effluents from municipalities

and industry demand effective technologies to reduce pollutants to the desired

levels, and the use of current wastewater treatment technologies for such

reclamation often is not successful. Advanced wastewater treatment technologies

are essential for the treatment of municipal wastewater to protect public health and

Wastewater 
inlet Wastewater 

outlet 

To ozone 
decomposer 

To atmosphere 
(via stack) 

Air from 
atmosphere

F1 

F2 

F3 

F4 

P1 
P2 

A

R

B1 B2 D2 D1 

Fig. 9 Simplified technological scheme of industrial e-beam wastewater treatment plant; F1–F4 air fans,
P1–P2 water pumps, D1–D2 diffusers, A accelerator, R reactor, B1 and B2 primary and secondary basins

Top Curr Chem (Z) (2016) 374:68

12351Reprinted from the journal



to meet water quality criteria for the aquatic environment and for water recycling

and reuse. Among the possible water treatment alternatives, radiation processing is a

very effective option, as it can simultaneously degrade both the toxic organic

compounds and the biological contaminants that are present. Radiation disinfection

of effluent from municipal wastewater treatment plants for reuse has been

successfully demonstrated by a number of researchers. It has been demonstrated

that inactivation of faecal coliforms in secondary effluents from municipal

wastewater plants can be achieved with absorbed doses of less than 1 kGy. While

the efficiency of conventional disinfectants is adversely affected by the water

matrix, radiation processing for bacteria inactivation is generally unaffected by it.

Therefore, radiation processing has a clear advantage over existing methods for

municipal wastewater disinfection. Radiation processing is technically much easier

than conventional processes for wastewater disinfection (Fig. 10). A cost assess-

ment based on a dose of 1 kGy has indicated that for a plant capacity of about

1150 m3/h, the cost of treating secondary effluent is about USD 0.1/m3, which is

acceptable, considering the advantages that the radiation induced disinfection

provides compared with conventional technologies [46].

Radiation treatment of textile dyeing wastewater and several dyes has also been

actively studied in Brazil [47], Hungary [48], and Turkey [49]. A pilot scale

wastewater treatment plant was set up at the Institute of Energy and Nuclear

Research (IPEN) in Brazil to study the efficiency of removal and degradation of

toxic and refractory pollutants present in industrial wastewater. Combined

biological and radiation treatment of domestic sewage and sludge was carried out

to investigate disinfection. Radiation processing of many other industrial wastew-

ater samples collected at the public wastewater treatment plant in Sao Paulo State

were also tested. For industrial wastewater from chemical industries, a dose of

20 kGy was necessary to degrade about 99 % of the organic compounds [47].

Fig. 10 Radiation induced inactivation of some coliforms in different effluents by means of EB
irradiation [46]

Top Curr Chem (Z) (2016) 374:68

123 52 Reprinted from the journal



Purification of the complex wastewater from textile dyeing companies has

demonstrated in Daegu Dyeing Industrial Complex (DDIC) as an industrial scale.

DDIC includes about a hundred factories with high consumption of water

(90,000 m3/day), steam, and electric power, characterized by a large amount of

highly coloured industrial wastewater (80,000 m3/day), and extracting thereby up to

500 m3/d of sludge. Rather high cost of purification results from high contamination

of water with various dyes and ultra-dispersed solids. Chemical composition of

wastewater consists of organic dyes, surfactants, and other organic compounds. In

organic compounds, terephtalic acid (TPA) and ethylene glycol (EG) are the major

components of pollutants. Organic dyes and surfactants, even at comparatively low

concentration, determine such objectionable properties of the wastewater as colour

and foaming, so concentration of these compounds should be substantially reduced.

After a successful operation of pilot scale (1000 m3/day of wastewater) EB plant

[43], an industrial plant with an electron accelerator of 1 MeV, 400 kW for treating

10,000 m3/day of textile dyeing wastewater from DDIC has been constructed and

operated from 2005 (Fig. 11). This plant is combined with biological treatment

system and it shows the reduction of chemical reagent consumption, and also the

reduction in retention time with the increase in removal efficiencies of CODCr and

BOD5 up to 30–40 % (Fig. 12) [50]. Increase in biodegradability after EB treatment

of aqueous-organic systems is due to radiolytical conversions of non-biodegradable

compounds. The total construction cost for this plant was about USD 4 M and the

operation cost has been obtained approximately USD 0.5 M per year. Even with

including the depreciation and interest, it is not more than USD 1 M per year and it

is about USD 0.3 per each cubic meter of wastewater [50].

3.3 Removal of Emerging Contaminants

Endocrine disrupting chemicals (EDCs) and pharmaceutical compounds are mostly

man-made, found in various materials such as pesticides, polymer additives, and

personal care products. EDCs and pharmaceutical residues have been suspected to

be associated with altered reproductive function in males and females, increased

Fig. 11 Industrial EB plant (10,000 m3/day) for textile dying wastewater in Daegu, Korea

Top Curr Chem (Z) (2016) 374:68

12353Reprinted from the journal



incidence of breast cancer, abnormal growth patterns, and neuro-developmental

delays in children, as well as changes in immune function [51–53]. A number of

processes were investigated regarding their removal potential of endocrine disrupters.

Those processes are ferric chloride coagulation, powdered activated carbon, magnetic

ion exchange combined with microfiltration or ultrafiltration, as well as nanofiltration

and reverse osmosis. While they show a certain limitation in removal of EDCs in

aqueous solution, the EB has the ability to remove the EDCs and pharmaceutical

residues with a very high degree of reliability and in a clean and efficient manner. The

EB interacts with them according to the mechanism described above [54, 55].

Radiolysis products of water result in the formation of highly reactive intermediates

which then react with the target molecules, culminating in structural changes.

4 Sludge Treatment

The sludge resulting from municipal or industrial wastewater treatment is usually in

the form of a liquid or semisolid liquid that typically contains 0.25–12 % solids by

weight, depending on the operations and processes used. Of the components

removed in wastewater treatment, sludge is by far the greatest in volume, and the

problems associated with its processing and disposal are complex because:

• It is composed of the substances responsible for the offensive character of

untreated wastewater;

• The portion of sludge produced from biological treatment and requiring disposal

is composed of the organic matter contained in the wastewater, but in a form that

can decompose and become offensive;

• Only a small portion of the sludge is solid matter.

The sludge can be used as a soil conditioner and as an additive to animal fodder.

However, it contains bacteria, viruses, and parasites (and possibly toxic compounds)

and should be disinfected prior to any such use. Guidelines by the US

Fig. 12 Effect of electron-beam treatment on biological treatment of dyeing wastewater: a kinetics of
biotreatment of irradiated (filled square) and unirradiated (filled circle) wastewater; b absorbed dose
effect on combined electron-beam/biological treatment

Top Curr Chem (Z) (2016) 374:68

123 54 Reprinted from the journal



Environmental Protection Agency (EPA) recommend that in sewage sludge to be

applied in agricultural practice, the number of E. coli bacteria (used as an indicator

of the presence of pathogens) not exceed 1000 per gram of dry sludge [56]. In

addition to this, industrial sludge contains EDCs, and they may have a broad range

of health effects. When absorbed in the body, an endocrine disruptor can decrease or

increase normal hormone levels, mimic the body’s natural hormones, or alter the

natural production of hormones.

4.1 Inactivation of Microorganisms

The high energy ionizing radiation from radioactive sources such as 60Co or an

electron accelerator has the ability to inactivate pathogens with a very high degree

of reliability and in a clean and efficient manner. Ionizing radiation interacts with

matter both directly and indirectly. Direct interaction takes place with critical

molecules like DNA and the proteins present in microorganisms, thus causing cell

death. During indirect interaction, as is described in Eq. (20), radiolysis products

(e�aq, �H, �OH, HO2
� , H2O2, H2) of water result in the formation of highly reactive

intermediates that then react with the target biomolecules, culminating in cell death.

The presence of oxygen is important in the process, as it is a known radio-

sensitizer that helps fix the radiation damage done to cells, thereby inhibiting their

self-repair mechanism and resulting in the inactivation of microorganisms.

The absorbed dose required to inactivate the pathogenic bacteria is generally

defined in terms of the D10 value, which is the dose required to reduce (through

inactivation or cell death) the microbial concentration by a factor of ten or by one

log cycle. In fact, this principle was the basis for producing radiation sterilized,

single use medical products and is now well established in industry worldwide [3].

Based on the same principle, the pathogens present in sewage sludge can also be

effectively removed by exposure to high energy radiation. The radiation treatment

of sewage sludge offers an efficient, simple and reliable method for producing

pathogen free sludge that can be further upgraded to produce a value added

biofertilizer and allow waste recycling. Therefore, in recent years, irradiation of

sewage sludge as a tertiary treatment process has been investigated [57–60].

It has been shown [61] that a dose of 2–3 kGy destroys more than 99.9 % of the

bacteria present in sewage sludge and leads to the almost complete removal of

helminth eggs and to the inactivation of the agents that cause disease in animals

(Fig. 13).

Doses of this magnitude are employed for the radiation treatment of sewage

sludge at an industrial plant in Geiselbullach, Germany [62], and slightly higher